

(page 2 of 2) (cont.)

The following table shows the results of the tests conducted on the various specimens of the material under consideration. The results are given in the following table:

Specimen No.	Weight of specimen (gms.)	Weight of residue (gms.)	Percentage residue
1	10.0	0.5	5.0
2	10.0	0.5	5.0
3	10.0	0.5	5.0
4	10.0	0.5	5.0
5	10.0	0.5	5.0
6	10.0	0.5	5.0
7	10.0	0.5	5.0
8	10.0	0.5	5.0

The results of the tests conducted on the various specimens of the material under consideration are given in the following table:

TABLE I

The following table shows the results of the tests conducted on the various specimens of the material under consideration. The results are given in the following table:

Dr. J. H. ...  
New York

General  
Director of the  
Bureau of Standards  
Washington, D. C.





1  
IT  
IK  
4